



中国认可
国际互认
检测
TESTING
CNASL0167



Test Report

No. CANHG 181727521

Date: 11 Jul 2026

Page 1 of 3

Company Name: CMG Trading Co., Limited

Flat 08A, 19/F, China Shipbuilding Tower, 650 Cheung Sha Wan Road, Lai Chi Kok, Kowloon, Hong Kong

The following sample(s) was/were submitted and identified on behalf of the clients as :Grillz

SGS Job No : CP 19-49187 - GZ

Date of Sample Received : 07 April 2026

Testing Period : 07 Apr 2026- 06 May 2026

Brand Name : CMG

Material : Silver 925

Test Methods : Please refer to next page(s)

Test Results : Please refer to next page(s)

Conclusion: The tested sample CMG Grillz (Silver 925) complies with REACH requirements regarding lead, cadmium, and nickel release



Signed for and on behalf of

SGS-CSTC Standards technical Services Co., Ltd. Guangzhou Branch

Jessie Li

Jessilie Li

Approved Signatory



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

198 Kezhu Road, Sciencetech Park Guangzhou Economic & Technology Development District, Guangzhou, China 510663 t (86-20) 82155555 f (86-20) 82075113 www.sgs.com.cn
中国·广州·经济技术开发区科学城科珠路198号 邮编: 510663 t (86-20) 82155555 f (86-20) 82075113 e sgs.china@sgs.com



SGS-CSTC Standards technical Services Co., Ltd.
Guangzhou Branch Testing Center Chemical Laboratory

Member of the SGS Group (SGS SA)

报告查询

Test Result(s):

1.Regulation(EC)No 1907/2006(REACH) and its amended regulation(EU) No 2018/1513,Annex XVII,Entry 63-Lead

Test Methods:Acid digestion,analyzed by inductively coupled plasma atomic emission spectrometer (ICP-OES).

Test Item(s)	Unit	MDL	Result(s)	Limit
			1+2+3	
Lead	mg/kg	0.5	N.D.	500

2.R emulation(EC)No 1907/2006 (REACH) and its amendment Regulation(EU)No 2018/1513,Annex XVII,Entry 23-Cadmium

Test Method:Acid digestion,analyzed by inductively coupled plasma atomic emission spectrometer (ICP-OES).

Test Item(s)	Unit	MDL	Result(s)	Limit
			1+2+3	
Cadmium	mg/kg	0.5	N.D.	100

Remarks:

- 1mg/kg=1ppm=0.001%
- MDL=Method Detection Limit
- N.D.=Not detected (Less than MDL)

3.Regulation(EC)No 1907/2006(REACH) and its amendment regulation (EU) No 552/2009,Annex XVII,Entry 27-Nickel Release

Test Method:EN 1811:2023 & EN 12472:2020,analyzed by inductively coupled plasma atomic emission spectrometer (ICP-OES).

<u>Test Item(s)</u>	<u>Sample No.</u>	<u>Unit</u>	<u>MDL</u>	<u>Result (s)</u>
Nickel Release	1	µg/cm ² /week	0.05	N.D.
	2	µg/cm ² /week	0.05	N.D.
	3	µg/cm ² /week	0.05	N.D.



Test of sample	Nickel release($\mu\text{g}/\text{cm}^2/\text{week}$)	
	PASS	FAIL
Article with Nickel release limit of $0.5\mu\text{g}/\text{cm}^2/\text{week}$ (Non-body piercing)	<0.88	≥ 0.88
Article with Nickel release limit of $0.2\mu\text{g}/\text{cm}^2/\text{week}$ (Body piercing)	<0.35	≥ 0.35

Sample photo:

